
11

6 7 109

4

1213

2

1

5 8

3

 1



 2



Part No Ref No Chinese Description Unit
1 2800002 ? ? ? ? ? ? front differential support block 1
2 M400-1000057 ? ? ? ? ? ? 1 front differential support bracket 1
3 M400-1000062 ? ? ? ? ? 3? ? ? front differential support pedal 1
4 M400-1100000 ? ? Frame 1
5 M400-6070000 ? ? ? ? hand brake bracket 1
6 M400-8030002 ? ? ? Right underprop 1
7 M400-8030009 ? ? ? ? ? Front joint pile 1
8 M400-8030019 ? ? ? ? ? middle joint pile 1
9 M400-8030010 ? ? ? ? ? Rear joint pile 1

10 M400-8030011 ? ? ? ? ? headrest support pedal 1
11 M400-8030012 ? ? ? Left underprop 1
12 M400-8040001 ? ? ? ?  1    Frame upper plug( bigger ) 1
13 M400-8040002 ? ? ? ?  2 Frame lower plug( smaller ) 1

     U1, Frame assy 

 3



M10×45×1.25 ? ? ? ? Flange bolt M10×45×1.25 1
M10×1.25 ? ? ? ? ? ? Flange nut M10×1.25 1

M8×40 ? ? ? ? Flange bolt M8×40 1
M8 ? ? ? ? ? ? Flange nut M8 1

M8×30 ? ? ? ? Flange bolt M8×30 1
M8 ? ? ? ? ? ? Flange nut M8 1

M8×16 ? ? ? ? Flange bolt M8×16 1
M8 ? ? ? ? ? ? Flange nut M8 1

M10×50×1.25 ? ? ? ? Flange bolt M10×50×1.25 1
M10×1.25 ? ? ? ? ? ? Flange nut M10×1.25 1

17 M10×20×1.25 ? ? ? ? Flange bolt M10×20×1.25 1
18 M8×16 ? ? ? ? Flange bolt M8×16 1

M10×20×1.25 ? ? ? ? Flange bolt M10×20×1.25 1
M8×20×1.25 ? ? ? ? Flange bolt M10×20×1.25 1

M10×50×1.25 ? ? ? ? Flange bolt M10×50×1.25 1
M10×1.25 ? ? ? ? ? ? Flange nut M10×1.25 1

M10×50×1.25 ? ? ? ? Flange bolt M10×50×1.25 1
M10×1.25 ? ? ? ? ? ? Flange nut M10×1.25 1

M10×50×1.25 ? ? ? ? ? ? Flange bolt M10×50×1.25 1
M10×1.5 ? ? ? ? ? ? Flange nut M10×1.25 1

22 M10×25×1.25 ? ? ? ? Flange bolt M10×25×1.25 1

 required standard parts

15

16

19

20

21

14

 4



1 2 3 4 7

5

6

 5



 6



Part No Ref No Chinese Description Unit
1 M400-5020000 ? ? ? ? ? ? Steering wheel 1
2 M400-0001029 ? ? ? ? ? ? Control shield 1
3 M400-9080000 ? ? ? ? Control 1
4 M400-5030000 ? ? ? Orientation pole 1
5 M400-5040000 ? ? ? ? Turning pole 1
6 M400-5010000 ? ? ? Redirector 1
7 M400-9060100 ? ? Ignition switch 1

8 M12×1.25 ? ? ? ? ? ? Flange self -locking  nut M12×1.25 1
4.2×16 ? ? ? tap screw 4.2×16 1
4.8×14 ? ? ? tap screw 4.8×14 1

10 M12×35×1.25 ? ? ? ? Flange bolt M12×35×1.25 1
11 M8×25 ? ? ? ? Flange bolt M8×25 1
12 M8×16 ? ? ? ? Flange bolt M8×16 1

U2, Steering system 

required standard parts 

9

 7



1

234

5

76 8 9

10 13 12 12 11 10

14151617

 8



10 13 12 12 11 10

 9



Part No Ref No Chinese Description Unit
1 M400-1206000 ? ? ? ? Front shock absorbor 1
2 M400-1208000 ? ? ? Knuckle 1
3 M400-6030300 ? ? ? ? ? ? Plank 1
4 M400-6030100 ? ? ? ? Front brake disc 1
5 M400-1210000 ? ? ? ? Front wheel hub 1
6 M400-1211000 ? ? ? Drive shaft 1
7 M400-1201000 ? ? ? ? Upper arm 1
8 M400-1203000 ? ? ? ? Lower arm 1
9 2901110 ? ? ? shock absorption  bushing 1

10 f 75.5 ? ? Clip 1
11 2301005 ? ? ? ? (? ) drive shaft inner  rubber bushing 1
12 Ka30 ? ? Clip 1
13 2301004 ? ? ? ? (? ) drive shaft outter  rubber bushing 1
14 2410100 ? ? ? ? Mounting bolt 1
15 M18 ? ? ? ? ? ? flange nut 1
16 f 3.2×40 ? ? ? (? ) pin 1
17 M10×1.5 ? ? ? ? nut 1

M10×65×1.25 ? ? ? ? Flange bolt M10×65×1.25 1
M10×1.25 ? ? ? ? ? ? Flange nut M10×1.25 1

M10×50×1.25 ? ? ? ? Flange bolt M10×50×1.25 1
M10×1.25 ? ? ? ? ? ? Flange nut M10×1.25 1

M10×55×1.25 ? ? ? ? Flange bolt M10×55×1.25 1
20 M8×20 ? ? ? ? ? Flange bolt M8×20 1
21 M6×12 ? ? ? ? Flange bolt M6×12 1

3?    Front suspension system

19

required standard parts 

18

 10



Part No Ref No Chinese Description Unit
1 38×55×7 ? ? Dust seal(f 38×f 50×7) 1
2 6006 ? ? Bearing (6006) 1
3 4202001 ? ? ? Gasket 1
4 38×55×8 ? ? Dust seal (f 38×f 50×7) 1
5 f 32 f 32? ? Snap ring (f 32) 1
6 2901200 f 32 ? ? Ball joint (f 32 ) 1
7 f 2.5×25 ? ? ? (? ) Pin 1
8 M12 ? ? ? ? Nut M12 1
9 2901400 f 34? ? Ball joint (f 34) 1

U4?    Knuckle

1 2
4

6

9

10

3
2

7

8

7

8

5

 11



10 f 34 f 34? ? Snap ring (f 34) 1

 12



Part No Ref No Chinese Description Unit
1 2302001 ? ? ? ? Shaft jiont ? 1
2 25×37×11 ? ? Dust seal( 25×37×11) 1
3 30×2.15 O? ? O-ring(30×2.15) 1
4 2300004 ? ? ? ? ? ? Boot 1
5 40×2.65 O? ? O-ring(40×2.65) 1
6 M400-3020000 ? ? ? Front drive shaft 1
7 2300002 ? ? 2 Spring 2 1

U5?    Front driving system

1

2 3 4 5

7 8
6

5 4 3 2

 13



8 2300003 ? ? ? ? Shaft jiont? 1

 14



2

1

6 7 8 9 7

10

11

12

13

14

15

16

6

3

4

1
5

 15



14

 16



Part No Ref No Chinese Description Unit
? ? ? ? ? ? Front reducer 1

1 22×48×13.5 ? ? Dust seal( 22×48×13.5) 1
2 2302008 ? ? Air cell 1
3 2302009 ? ? ? ? (? ? ? ? ) Air cell clip 1
4 2302010 ? ? ? Breather hose 1
5 ES2302015 ? ? ? ? ? Front  reducer cover 1
6 6006 ? ? Bearing6006 1
7 35.2×30.2 ? ? ? ? Differential shim 1
8 2302006 ? ? ? ? ? ? Ring gear 1
9 2302011 ? ? ? ? ? Differential assembly 1

10 ES2302005 ? ? ? ? ? Front reduce hull 1
11 4901 ? ? Bearing (4901) 1
12 ES2302016 ? ? ? ? ? ? Pinion gear 1
13 6205 ? ? Bearing (6205) 1
14 2302017 ? ? ? ? ? Stop nut 1
15 29×3.65 O? ? O-ring (29×3.65) 1
16 2302003-1 ? ? ? ? Check oil Bolt 1

M8×16 ? ? ? ? Flange bolt M8×16 1
M8×30 ? ? ? ? Flange bolt M8×30 1

M10×30 ? ? ? ? Flange bolt M10×30 1
21 M8×10 ? ? ? ? (? ? ) Flange bolt M8×10 1

         U6?  Front Drive Reducer

20

required standard parts 

M400-1200000

 17



1 2 3 4 5 6 7 8

91011

1213

14

5

 18



 19



Part No Ref No Chinese Description Unit
? ? ? ? ? ? ? 2WD-4WD 1

1 ES2303007 ? ? 2 Clincher 1
2 ES2303004 ? ? 1 Clincher 1
3 ES2303005 ? ? ? Gear axle 1
4 ES2303006 ? ? ? ? ? ? 2/4  reducer  hull 1
5 6004 ? ? Bearing6004 1
6 f 20×f 32×4 ? ? washer 1
7 f 42 ? ? Snap ring (f 42) 1
8 20×42×8 ? ? Dust seal 1
9 ES2303001 ? ? ? Column pin 1

10 ES2303002 ? ? ? ? ? Spring 1
11 ES2303003 ? ? Fork unit 1
12 ES2304000 ? ? ? ? 2/4 motor 1
13 ES9002010 ? ? ? ? ? ? 2/4 shif control unit 1
14 M14×10×1.5 ? ? ? ? flange bolt 1

15 M6×20 ? ? ? ? ? inner head bolt 1
16 M8×35 ? ? ? ? ? inner head bolt 1

ES2303000

required standar parts 

7? 2WD-4WD SELECTABLE 

 20



Part No Ref No Chinese Description Unit
1 2890001 ? ? ? ? ? ? Rubber engine mounts 1
2 E-0000001 ? ? ? ? upper shock absorber 1
3 M400-2000000 ? ? ? ? ? ? Engine hang 1

               U8?    Engin Installation

1 2 3 1

 21



Part No Ref No Chinese Description Unit
1 2890001 ? ? ? ? ? ? Rubber engine mounts 1
2 E-0000002 ? ? ? ? lower shock absorber 1
3 2890003 ? ? ? ? ? ? Engine collar 1

M8×20 ? ? ? ? flange bolt 1
M10×65×1.25 ? ? ? ? flange bolt 1

M10×1.25 ? ? ? ? ? ? flange self-locking  nut 1
M10×145×1.25 ? ? ? ? flange bolt 1

M10×1.25 ? ? ? ? ? ? flange self -locking  nut 1
M6×12 ? ? ? ? flange bolt 1

M6 ? ? ? ? flange nut 1
M8×25 ? ? ? ? flange bolt 1

M8 ? ? ? ? ? ? flange self-locking  nut 1
M8×30 ? ? ? ? flange bolt 1

M8 ? ? ? ? ? ? flange  self -locking  nut 1
9

7

U9?   Engin Installation

8

5

required standard parts 

6

1 2 31

 22



 23



6

34 2

7

5

1

8 11 10 10 9 8

12131415

 24



11 10 10 9 8

 25



Part No Ref No Chinese Description Unit
1 2901110 ? ? ? shock absorption bushing 1
2 M400-1303000 ? ? ? ? Rear Lower arm 1
3 M400-1309000 ? ? ? Rear C.V joint 1
4 M400-1301000 ? ? ? ? Rear Lower arm 1
5 4201000 25? ? ? ? ? Rear drive hub 1
6 4202000 ? ? ? Support joint 1
7 M400-1305000 ? ? ? ? Rear shock absorber 1
8 f 75.5 ? ? hoop 1
9 2301005 ? ? ? ? (? ) drive shaft inner  rubber bushing 1

10 Ka30 ? ? hoop 1
11 2301004 ? ? ? ? (? ) drive shaft outter  rubber bushing 1
12 2410100 ? ? ? ? Mounting bolt 1
13 M18 ? ? ? ? ? ? ? ? flange nut 1
14 f 3.2×40 ? ? ? (? ) pin 1
15 M10×1.5 ? ? ? ? bolt M10×1.5 1

M10×65×1.25 ? ? ? ? flange bolt 1
M10×1.25 ? ? ? ? ? ? flange self-locking  nut 1
M12×60 ? ? ? ? flange bolt 1

M12 ? ? ? ? ? ? flangeself-locking  nut 1
M12×65 ? ? ? ? flange bolt 1

M12 ? ? ? ? ? ? flange self-locking nut 1
M10×105×1.25 ? ? ? ? flange bolt 1

M10×1.25 ? ? ? ? ? ? flange self-locking  nut 1
18

16

17

U 10?   Rear suspension system

required standard parts 

 26



Part No Ref No Chinese Description Unit
1 42×62×8 ? ? Dust seal 1
2 6206 ? ? Bearing6206 1
3 4202001 ? ? ? Gasket 1
4 4202002 ? ? ? ? ? Dust seal 1
5 4202003 ? ? ? Bushing 1
6 4202004 ? ? ? Housing 1
7 38×62×8 ? ? Dust seal 1

U11?  Mounting bracket

123

46

7

5

8

2

54

8

46 554

 27



8 4202005 ? ? ? Butter plug 1

Part No Ref No Chinese Description Unit
1 2406003 ? ? ? ? ? transmission shaft bracket 1
2 M400-3030000 ? ? ? ? Rear transmission shaft 1

2406001 ? ? ? ? ? ? Brake disc cover
f 15×f 30×5 ? ? Cushion

4 15×30×7 ? ? Dust seal(15×30×7) 1
5 M400-6030200 ? ? ? ? Rear brake disc 1
6 f 13×f 25×1.5 ? ? ? flat gasket 1
7 M12×1.25 ? ? ? ? bolt 1
8 f 2.5×25 ? ? ? (? ) pin 1

M8×16 ? ? ? ? flange bolt 1
M8 ? ? ? ? flange nut 1

required standard parts 

3

U12?  Rear driving system 

9

1

2

5

1

4

3

678

 28



M10×20×1.25 ? ? ? ? flange bolt 1
M14 ? ? ? ? ? ? flange  self-locking nut 1

10

 29



1

2

3

4

6 7

8

9

15

14

13

16 17 18 19 20

21

22

5

10

12

11

 30



 31



Part No Ref No Chinese Description Unit
? ? ? ? ? ? Rear Drive Reducer 1

1 2302003-2 ? ? ? ? ? ? Oil cap 1
2 29×3.65 O? ? O-ring  1
3 35×49×6 ? ? Dust seal(35×49×6) 1
4 2302008 ? ? Air cell 1
5 2302009 ? ? ? ? Air cell hoop 1
6 2302010 ? ? ? Breather pile 1
7 6206 ? ? Bearing (6206) 1
8 2407005 ? ? ? ? ? Ring pinion   1
9 73.5×3.35 O? ? O-ring  1

10 M400-1308000 ? ? ? ? ? Rear disc brake plank 1
11 42×62×8 ? ? Dust seal (42×62×8) 1
12 61908 ? ? Bearing (61908) 1
13 ES2407003 ? ? ? ? ? ? Pinion gear I 1
14 4901 ? ? Bearing (4901) 1
15 ES2407001 ? ? ? ? ? Rear reduce hull 1
16 61909 ? ? Bearing (61909) 1
17 52×45.2 ? ? ? ? Gasket 1
18 ES2407006 ? ? ? ? ? ? Pinion gear II 1
19 45.2×35.2 ? ? ? ? Gasket 1
20 6007 ? ? Bearing (6007) 1
21 42×51×7 ? ? Dust seal (42×51×7) 1
22 2407007 ? ? ? ? ? Front  reduer cover 1

23 M8×10 ? ? ? ? (? ? ) flange bolt 1
24 M8×10 ? ? ? ? (? ? ) flange bolt 1

M8×30 ? ? ? ? flange bolt 1
M10×30×1.25 ? ? ? ? flange bolt 1

25

U13?    Rear Drive Reducer

required standard parts 

M400-1300000

 32



 33



Part No Ref No Chinese Description Unit
1 4100004 ? ? ? ? ? ? ? Stabilizer anti-roll bar hoop 1
2 4100003 ? ? ? ? ? ? ? ? ? ? Stabilizer anti-roll bar boot 1
3 M400-1410001 ? ? ? ? ? Stabilizer anti-roll bar 1
4 M400-1400004 ? ? ? ? ? ? ? Stabilizer anti-roll bar Ball joint 1

U 14?    Stabilizer anti-roll

required standard parts 

12

3

4

21

4

 34



5 ? ? M8×20 ? ? ? ? flange bolt 1

 35



3 2

7

1

8

6

9

13

10

5

11

4

12

6

14

15

14

15

 36



 37



Part No Ref No Chinese Description Unit
1 M400-4050400 ? ? ? choke cable 1
2 M400-6010200 ? ? ? rear brake cable 1
3 M400-6070000 ? ? ? grip brake 1
4 8217002 ? ? ? ? Foot brake switch 1
5 M400-6020000 ? ? ? ? ? ? Underprop 1
8 M400-4050200 ? ? ? ? Accelerator pedal 1

11 M400-6010100 ? ? ? ? ? ? ? bolt 1
13 M400-6010000 ? ? ? ? Brake pedal 1
6 M400-6010100 ? ? ? ? Return spring 1
7 M400-6020001 ? ? ? ? ? ? ? ? ? mud sheild 1
9 M400-4050300 ? ? ? (? ? ? ? ? ) Throttle cable 1

10 M400-9070900 ? ? ? Gearshift cable 1
12 M400-6010300 ? ? ? ? ? ? ? Spring 1
14 f 16×f 22×2 ? ? ? cushion 1
15 f 12 ? ? ? ? ring f 12 1

16 M8×20 ? ? ? ? flange bolt 1
M6×16 ? ? ? ? flange bolt 1

M6 ? ? ? ? flange nut 1
17

U15?   Braking system 

required standard parts 

 38



Part No Ref No Chinese Description Unit
M400-6030000 ? ? ? ? Brake assy 1

1 M400-6030100 ? ? ? Brake disc system 1
2 M400-6030200 ? ? ? brake pad 1

3 M6×30 ? ? ? ? flange bolt 1
M6×25 ? ? ? ? flange bolt 1

M6 ? ? ? ? ? ? flange self -locking nut 1
5 M6×16 ? ? ? ? flange bolt 1
6 M10×25×1.25 ? ? ? ? flange bolt 1

M6×12 ? ? ? ? flange bolt 1
M6 ? ? ? ? ? ? flangeself -locking  nut 1

8 M10×35×1.25 ? ? ? ? flange bolt 1

7

4

16? brake assy

required standard parts 

2

1

 39



9 B-0000001 ? ? ? clip 1

 40



1

23
4

5

9

10 11

6

7

8

 41



Part No Ref No Chinese Description Unit
1 M400-4010000 ? ? ? ? ? Fuel tank 1
2 M400-4010400 ? ? ? ? ? ? gasket 1
3 7004012 ? ? ? Fuel tank cap 1
4 M400-4010500 ? ? ? ? ? Fuel position sensor 1

M400-4010701 ? ? ? ? ? 1# Vitta spring one 1
M400-4010702 ? ? ? ? ? 2# Vitta spring two 1
M400-4010703 ? ? ? ? ? 3# Vitta spring three 1
M400-4010705 ? ? ? ? ? 5# Vitta spring five 1
M400-4010706 ? ? ? ? ? 6# Vitta spring six 1

7004001-1 ? ?  f 5×f 8 Vitta  f 5×f 8 1m
7004001-1 ? ?  f 5×f 8 (EPA) Vitta  f 5×f 8 1m
7004001-2 ? ?  f 7×f 10 Vitta  f 7×f 10 1m
7004001-2 ? ?  f 7×f 10(EPA) Vitta  f 7×f 10 1m

7 2302009 ? ? ? ? Vitta clip 1
8 M400-4010800 ? ? ? ? Vitta hoop 1
9 M400-4020000 ? ? ? oil pump 1

10 M400-4020100 ? ? ? ? ? oil filter 1
11 M400-4010600 ? ? ? 1

M5×35 ? ? ? ? flange bolt 1
M5 ? ? ? ? flange nut 1

13 M5×10 ? ? ? ? flange bolt 1
14 M8×20 ? ? ? ? flange bolt 1

U17?  Fuel Tank 

required standard parts 

6

5

12

 42



 43



Part No Ref No Chinese Description Unit
1 2806026 ? ? ? ? ? Secondly air valve 1
2 E-0000003 ? ? ? ? ? (Exhaust pipe) gasket 1
3 M400-7080000 ? ? ? Exhaust pipe 1
4 2806021 ? ? ? ? ? Gasket 1
5 M400-7010100 ? ? ? ? ? Clamp 1
6 M400-7010000 ? ? ? Muffler 1
7 2806002 ? ? ? ? ? ? ? ? Muffler bar boot 1
8 2806004 ? ? ? ? ? Muffler stationary rings 1

9 M8 ? ? ? ? flange nut 1
10 M8×40 ? ? ? inner head bolt 1
11 M8 ? ? ? ? flange nut 1

U18?    Exhaust System 

required standard parts 

1

23

5

7

8

64

7

8

 44



12 M6×16 ? ? ? ? flange bolt 1

 45



3

5

10

13

12

4

6

7
9

11
8

12

 46



 47



Part No Ref No Chinese Description Unit
1 M400-9050000 ? ? wiring harness 1
2 M400-9040502 ? ? ? ? ? ? ? ?  bracket for rearview mirror 1
3 M400-9040500 ? ? ? ? ? ? ? Turning light 1
4 12V/10W ? ? ? ? ? ? headlight 1
5 M400-9040100 ? ? ? Front light 1
6 12V/5W ? ? ? ? foglight bulb 1
7 12V/35W ? ? ? ? headlight bulb 1
8 9002004 ? ? Horn 1
9 M400-9040300 ? ? ? Brake light 1

10 12V/15W ? ? ? ? taillight bulb 1
11 12V/10W ? ? ? ? ? turning light bulb 1
12 M400-9010201 ? ? ? ? ? fuse box 1
13 M400-9010202 30A? ? ? 30A fuse 1

M6×16 ? ? ? ? flange bolt 1
M6 ? ? ? ? ? ? flange self-locking  nut 1

4.2×14 ? ? ? tap screw 1
4.8×16 ? ? ? tap screw 1
M4.8 ? ? clip 1

M8×20 ? ? ? ? flange bolt 1
M8 ? ? ? ? flange nut 1

M6×16 ? ? ? ? cross bolt 1
17 M4.8×16 ? ? ? tap bolt 1
18 B-0000001 ? ? ? (? ? ) clip 1

16

14

15

19? Electric parts I

required standard parts 

 48



 49



234

1312

78

9 11

6

10

15

 50



6

 51



Part No Ref No Chinese Description Unit
1 E-0000004 ? ? ? regulator 1
2 9002005 ? ? ? Flashing amber 1
3 9002007 ? ? ? ? ? auxilliary relay 1
4 E-0000005 ? ? ? ignition control module 1
5 E-0000006 ECU ECU 1
6 2890007 ? ? ? ? ? Battery gasket 1
7 M400-901000 ? ? ? ? ? ? 1 Battery bracket one 1
8 M400-9010001 ? ? ? ? pull tie 1
9 9002015 ? ? ? ? waterproof cover 1

10 M400-9010002 ? ? ? ? ? ? 2 Battery bracket two 1
11 M400-9010000 ? ? Battery 1
12 9002006 ? ? ? ? ? Start relay 1
13 2890011 ? ? ? ? ? ? ? Start relay bracket 1

M6×35 ? ? ? ? flange  bolt 1
M6 ? ? ? ? ? ? flangeself-locking  nut 1

M6×16 ? ? ? ? flange bolt 1
M6 ? ? ? ? ? ? flange self-locking nut 1

M6×20 ? ? ? ? flange bolt 1
M6 ? ? ? ? ? ? flange self-locking nut 1

M6×16 ? ? ? ? flange bolt 1
M4.8×16 ? ? ? tap bolt 1

20? Electric parts II

required standard parts 

16

17

14

15

 52



 53



Part No Ref No Chinese Description Unit
1 9004005 ? ? ? ? Light swtichs 1
2 M400-9060200 ? ? ? ? Power supply 1
3 M400-9020200 ? ? ? ? ? Drive shift switch 1
4 9004002 ? ? Indicator 1
5 M400-9030100 ? ? ? ? ? ? Indicator bush 1

U21? Electric parts III

required standard parts 

1 2 3 4 5

 54



6 M5 ? ? ? ? flange nut 1

 55



1

6

5

4

8 7

3

2

68 7

9

9

1

 56



68 7

 57



Part No Ref No Chinese Description Unit
1 M400-8020101 ? ? ? ? pin  1
2 M400-0001002 ? ? ? Hood 1
3 M400-0001003 ? ? ? ? Shield 1
4 M400-0001019 ? ? ? ? (? ) left Panel 1
5 M400-0001020 ? ? ? ? (? ) right Panel 1
6 M400-8022100 ? ? ? ? ?  pull tie bush 1
7 M400-8022000 ? ? ? ? ? engine pull tie 1
8 7001007 ? ? ? ? ? (? ? ? ? ? ) fender inner bushing 1
9 f 3.2×40 ? ? ? (? ) pin f 3.2×40 1

M6×25 ? ? ? ? cross bolt 1
M6 ? ? ? ? ? ? flangeself-locking  nut 1

M6×35 ? ? ? ? flange nut 1
f 7×f 15×1.5 ? ? ? flat gasket 1

M6 ? ? ? ? ? ? flange self-locking nut 1
M6×16 ? ? ? ? cross bolt 1
M6×14 ? ? ? ? cross bolt 1

M6 ? ? ? ? ? ? flange self-locking  nut 1
M6×16 ? ? ? ? cross bolt 1

M6 ? ? ? ? flange nut 1

22?   vehilce covers I

required standard parts 

13

12

10

11

 58



 59



1 2 3 4 6 7 8 11

20

19

17 16

14

2123

12

13

5 9

18

15

22

23

15

10

 60



17 16

 61



Part No Ref No Chinese Description Unit
1 M400-0001010 ? ? ? ? ? Batteries box 1
2 M400-0001011 ? ? ? ? ? ? box cover 1
3 M400-0001012 ? ? ? ? ? Toolbox cover 1
4 M400-0001004 ? ? ? Meter support 1
5 M400-0001006 ? ? ? (? ) Footplate(R) 1
6 M400-0001009 ? ? ? ? ? (? ) Transmission shaft shield 1
7 M400-0001018 ? ? ? ? (? ) Shield (R) 1
8 M400-0001008 ? ? ? ? ? Engine side cover 1
9 M400-0001031 ? ? ? heat insulation membrane 1

10 M400-0001007 ? ? ? ? ? ? ? engine side cover 1
11 M400-0001014 ? ? ? ? (? ) Shield (R) 1
12 M400-0001016 ? ? ? ? (? ) Mudguard (R) 1
13 M400-0001032 ? ? ? ? ? air cleaner pipe 1
14 M400-0001021 ? ? ? ? rear differential Shield 1
15 M400-0001030 ? ? ? ? ? gasket like bugle 1
16 M400-0001015 ? ? ? ? (? ) Mudguard (L) 1
17 M400-0001013 ? ? ? ? (? ) Shield (L) 1
18 M400-0001017 ? ? ? ? (? ) Shield (L) 1
19 M400-0001023 ? ? ? ? ? ( ? ) Transmission shaft shield 1
20 M400-0001022 ? ? ? ? front differential Shield 1
21 M400-0001005 ? ? ? (? ) Footplate(L) 1
22 M400-0001001 ? ? ? ? ? ? Shield 1
23 M400-0001028 ? ? ? ? ? absorption proction pedal 1

U23?   vehilce covers II

 62



 63



M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? flange nut 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? flange nut 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? flange nut 1

27 B-0000002 ? ? rivet 1
M6×16 ? ? ? ? cross bolt 1

M6 ? ? ? ? flange nut 1
M6 ? ? ? ? nut 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ?  nut 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? flange nut 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? flange nut 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? flange nut 1

33 M6×16 ? ? ? ? flange bolt 1
M6×16 ? ? ? ? flange bolt 1

M6 ? ? ? ? flange nut 1
M6×16 ? ? ? ? cross bolt 1

M6 ? ? ? ? ? ? flange self-locking  nut 1
36 M6×20 ? ? ? ? cross bolt 1

M6×16 ? ? ? ? cross bolt 1
M6 ? ? ? ? ? ? flange self-locking nut 1

24

28

25

29

30

required standard parts 

34

35

31

32

37

26

 64



 65



Part No Ref No Chinese Description Unit
1 M400-9070201 ? ? ? ? ? ? ?  1 switch button one 1
2 M400-9070202 ? ? ? ? ? ? ?  2 switch button two 1
3 M400-9070200 ? ? ? ? lock 1
4 M400-9070300 ? ? ? ? ? 1

5 B-0000002 ? ? rivet 1
6 4.2×14 ? ? ? tap screw 1

U24? kit box 

required standard parts 

1 2 3 4

 66



 67



6

4 3

1

9

5

10

2

87

 68



6 87

 69



Part No Ref No Chinese Description Unit
1 M400-8030210 ? ? ? ? ? Bolster 1
2 M400-8050100 ? ? Seat 1
3 M400-8050103 ? ? ? ? Handrail 1
4 M400-0001024 ? ? ? ? Seat Board 1
5 2890001 ? ? ? (? ? ? ? ? ? ) rubber gasket 1
6 M400-8050110 ? ? ? ? ? Sest switch box 1
7 M400-8050120 ? ? ? ? ? Spring 1
8 M400-8050106 ? ? ? ? ? ? ? rubber gasket 1
9 M400-8050101 ? ? ? ? ? seat holder 1

10 M400-8050130 ? ? ? ? ? pin 1

M6×35 ? ? ? ? Flange bolt 1
M6 ? ? ? ? Flange nut 1

M6×40 ? ? ? ? Flange bolt 1
M6 ? ? ? ? Flange nut 1

13 M8×25 ? ? ? ? Flange bolt 1
M8×30 ? ? ? ? Flange bolt 1

M8 ? ? ? ? Flange nut 1

11

U 25? seat

required standard parts 

14

12

 70



 71



Part No Ref No Chinese Description Unit
M400-3040100 ? ? ? (? ? 25×8-12) Front tire 1
M400-3040101 ? ? ? (? ? 25×10-12) Rear tire 1
M400-3040102 ? ? ? (? ? 25×8-12) Front tire 1
M400-3040103 ? ? ? (? ? 25×10-12) Rear tire 1
M400-3040200 ? ? ? (? 12×6.5) Front rim 1
M400-3040201 ? ? ? (? 12×7.5) Rear rim 1

4 M400-3040300 ? ? ? ? ? Dust-proof cover 1

1

3

U26?   Wheel 

2

1 2 3 4 5

 72



5 4003001 ? ? ? Valve 1

 73



10

12 1311

8

10

15 1114 15 1416

2 1

9

6

8

5

5

6

7

9

11 1213

7

4
4

3

 74



12 1311 15 1114 15 1416 11 1213

 75



Part No Ref No Chinese Description Unit
1 M400-0001027 ? ? ? ? ? ? inner gasket 1
2 M400-8060200 ? ? ? ? rear box 1
3 M400-8060201 ? ? ? ? tailer panel 1
4 M400-8060209 ? ? ? ? bolt sheath 1
5 M400-1000052-1 ? ? ? ? ? ? ? air spring board 1
6 M400-8060202 ? ? ? air strut 1
7 M400-8060204 ? ? ? ? ? ? sheath 1
8 M400-8060207 ? ? ? ? ? ? ? handle and accessory 1
9 M400-8060206 ? ? ? ? spring 1

10 M400-8060202 ? ? ? ? ? steel wire 1
11 9002011 ? ? ? ? ? ? ? ? Rear reflector 1
12 M400-1000085 ? ? ? ? ? ? ? -1 bracket-one 1
13 M400-1000086 ? ? ? ? ? ? ? -2 bracket-two 1
14 f 2.5×25 ? ? ? (? ) Pin f 2.5×25 1
15 M400-8060205 ? ? ? ? ? rubber gasket 1
16 M400-8060203 ? ? ? ? ? Pin 1

M8×16 ? ? ? ?  Description 1
M6×16 ? ? ? ? Flange Bolt M8×16 1

M6 ? ? ? ? Flange Bolt M6×16 1
M8 ? ? ? ? Nut M6 1

M6×16 ? ? ? ? Nut M8 1
M8 ? ? ? ? ? ? Flange self-locking Bolt M6×16 1

M6×16 ? ? ? ? Nut M8 1
M6 ? ? ? ? Flange Bolt M6×20 1

18

19

17

U 27?   rear trailer bed 

required standard parts 

 76



 77



5

1

4 23

67

2 43

 78



 79



Part No Ref No Chinese Description Unit
1 M400-9000100 ? ? ? ? ? Winch 1
2 M400-8010100 ? ? ? ? ? bumper plug 1
3 9002016 ? ? ? ? ? ? Glisten brand(Canada standard) 1
4 M400-8010200 ? ? ? ? ? ? ? bumper plug(Canada standard) 1
5 M400-8010000 ? ? ? ? Bumper 1
6 M400-9000105 ? ? ? ? ? ? Winch Controller 1
7 M400-9000104 ? ? ? ? ? ?  Controller line 1

8 M10×20 ? ? ? ? Bolt M10×20 1
M8×16 ? ? ? ? Bolt M8×16 1
M8×20 ? ? ? ? Bolt M8×20 1

M8 ? ? ? ? ? ? flange self-locking Nut M8 1
9

U28?   Winch 

required standard parts 

 80



Part No Ref No Chinese Description Unit
1 M400-8050104 ? ? ? Seat belt 1
2 M400-1000080 ? ? ? ? ? ? orientation board 1

M10×16×1.25 ? ? ? ? Bolt M10×16×1.25 1
M10×1.25 ? ? ? ? ? ? flange self-locking Nut M10×1.25 1

3

required standard parts 

U29?  seat belt 

2

1

2

1

 81



 82



Part No Ref No Chinese Description Unit
1 8219001 ? ? ? ? Tow bar 1
2 M400-8070001 ? ? ? ? Trailer pothook 1

U30?   Trailer hook

1

2

 83



Part No Ref No Chinese Description Unit
1 M400-9090000 ? ? ? ? Bracket of license plate 1
2 M400-9040900 ? ? ? Light of license plate 1
3 12V/5W ? ? ? ? ? Bulb of license plate 1

M6×16 ? ? ? ? Flange bolt M6×16 1

U 31? License plate

required standard parts 

4

2 13

 84



M6 ? ? ? ? ? ? Flange self-locking  nut 1
4

 85



3

6

8

5

4

10

2

1

12

9

11

7

13

14

15

 86



1214

 87



Part No Ref No Chinese Description Unit
1 M400-8030101 ? ? top shed 1
2 M400-8030106 ? ? ? top light 1
3 M400-8030110 ? ? ? ?  adhesive tape(single side) m
4 M400-8030109 ? ? ? Seal m
5 M400-8030103 ? ? ? ?  Clip hoop 1
6 M400-8030102 ? ? ? ?  Front windshield board 1
7 M6×25   ? ? ? ?  Nut M6×25 1
8 M6 ? ? ? ? ? ? flange self-locking Nut M6 1
9 2890005 ? ? ? Using restrict the lines 1

10 M400-8030107 ? ? ? ? ? Searchlight line 1
11 M400-8030104 ? ? ? Rain brush 1
12 M400-8030111 ? ? ? ? ? Searchlight switch 1
13 ? ? M6×16    ? ? ? ?  Bolt M6×16  1
14 f 6×f 20×2     ? ? ? Rubber cushion 1
15 12V/10W ? ? ? ? ? Bulb 1

U 32? Front roof and windshield 

 88



Part No Ref No Chinese Description Unit
1 M6×20  ? ? tap screw  M6×20  1
2 M400-8080204 ? ? ? ? ? Door hinge bracket  1
3 f 6 ? ? ? Flat gasket 1
4 M6×16 ? ? ? ?  flange Bolt M6×16 1
5 M6×25 ? ? ? ? flange Bolt M6×25 1
6 M6 ? ? ? ? ? ? flange self-locking Nut M6 1
7 M400-8080202 ? ? ? ? Door hinge 1
8 M400-8080201 ? ? ? ? Half-door 1
9 M400-8080205 ? ? ? Lock 1

10 M400-8080203 ? ? ? ? Lock button 1

U 33? Half doors and compopent

1 2 3 4

7

6

8 9 10

5

11

 89


